

No. 0041315

中國上海進出口玩具檢測中心  
SHANGHAI IMPORT & EXPORT TOY INSPECTION CENTER OF CHINA

副本  
COPY

地址: 上海市真南路822弄145號  
Address: 145, Lane 822 Zhen Nan Road, Shanghai, P.R. China  
郵編 Post Code: 200331  
電話 Tel: 021-62506013 62509681  
傳真 Fax: 0086-21-62509681

NUMBER: SW007218-2

DATE: AUG.21, 2000



TEST REPORT

APPLICANT: NING BO FACING STATIONERY CO., LTD.

SAMPLE DESCRIPTION: NAME OIL PASTEL  
Twenty-four colors of oil pastel (eighty-four pieces) were submitted as samples by the applicant for test

COUNTRY OF ORIGIN: The People's Republic of China

TEST REQUESTED: For compliance with European Standard EN71 Part 3

TEST METHOD: As specified in the standard EN71  
Heavy element analyses were performed by IOP-AES

DATE OF SAMPLES RECEIVED: JUL 12, 2000

DATE OF TESTING: AUG 14 2000

STATEMENT OF DEVIATION FROM STANDARD METHOD: None

RESULTS: Please refer to next pages

CONCLUSION: The submitted samples passed the European Standard on Safety of Toys EN71 Part 3 1994 - Specification for migration of certain elements

PAGE 1 OF 3

SIGNED FOR AND ON BEHALF OF  
SHANGHAI IMPORT & EXPORT TOY  
INSPECTION CENTER OF CHINA

HUANGXIAOLU

NOTE: THIS TEST RESULTS RELATED ONLY TO THE SAMPLES TESTED ARE EFFECTIVE. THIS TEST REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT THE WRITTEN APPROVAL OF THE TESTING LABORATORY.

No. 0041219

中國上海進出口玩具檢測中心

SHANGHAI IMPORT & EXPORT TOY INSPECTION CENTER OF CHINA

副本  
COPY

地址 上海市真南路822弄145號  
Address: 145, Lane 822 Zhen Nen Road, Shanghai, P.R. China  
郵編 Post Code: 200931  
電話 Tel: 021-62506013 02506081  
傳真 Fax: 0086-21-02506081

NUMBER: SW007218-1

DATE: AUG.10, 2000



TEST REPORT

TEST CONDUCTED:

Specification for migration of certain elements  
As per European Standard on Safety of Toys EN71 Part 3 1994

CLAUSE	TESTING ITEMS	ASSESSMENT
8.1	Coatings of paints, varnishes, lacquers, printing inks, polymers and similar coatings	NA
8.2	Polymeric and similar materials, including laminates, whether textile reinforced or not, but excluding other textiles	NA
8.3	Paper and paper board	NA
8.4	Textiles, whether natural or synthetic	NA
8.5	Glass/ceramic/metallic materials	NA
8.6	Other materials whether mass colored or not	NA
8.7	Materials intended to leave a trace	P
8.8	Pliable modelling materials, including modelling clays and Gels	NA
8.9	Paints, including finger paints, varnishes, lacquers, glazing powders and similar materials in solid or in liquid form	NA

Remark: P = Pass      NA = Not Applicable      F = Fail

Soluble Result in mg/kg

Elements	Group A	Group B	Group C	Group D	Group E	Group F	Group G	Group H	LIMITED
Antimony	<25	<25	<25	<25	<25	<25	<25	<25	60
Arsenic	<5	<5	<5	<5	<5	<5	<5	<5	25
Barium	<25	<25	<25	207	<25	<25	<25	<25	1000
Cadmium	<5	<5	<5	<5	<5	<5	<5	<5	75
Chromium	<15	<15	<15	<15	<15	<15	<15	<15	60
Lead	<25	<25	<25	<25	<25	<25	<25	<25	90
Mercury	<5	<5	<5	<5	<5	<5	<5	<5	60
Selenium	<25	<25	<25	<25	<25	<25	<25	<25	500
Elements	Group I	Group J	Group K	Group L	LIMITED				
Antimony	<25	<25	<25	<25					
Arsenic	<5	<5	<5	<5					
Barium	<25	<25	<25	<25					
Cadmium	<5	<5	<5	<5					
Chromium	<15	<15	<15	<15					
Lead	<25	<25	<25	<25					
Mercury	<5	<5	<5	<5					
Selenium	<25	<25	<25	<25					

No. 0041317

中國上海進出口玩具檢測中心  
SHANGHAI IMPORT & EXPORT TOY INSPECTION CENTER OF CHINA

副本  
COPY

地址 上海市威海路822弄145號  
Address 145, Lane 822 Zhien Nuo Road, Shanghai, P.R. China  
郵編 Post Code: 200331  
電話 Tel: (021) 62505013 62509651  
傳真 Fax: (021) 62509651

NUMBER: SW007218-2

DATE: AUG.21, 2000



TEST REPORT  
Soluble Result in mg/kg

Elements	Group Q	Group R	Group S	Group T	Group U	Group V	Group W	Group X	Group Y
Antimony	<25	<25	<25	<25	<25	<25	<25	<25	50
Arsenic	5	5	5	5	5	5	5	10	25
Barium	52	572	744	30	<25	40	44	<25	1000
Cadmium	5	5	5	5	5	5	5	5	75
Chromium	<15	<15	<15	<15	<15	<15	<15	<15	60
Lead	<25	<25	<25	<25	<25	<25	<25	<25	90
Mercury	5	5	5	5	5	5	5	5	60
Selenium	<25	<25	<25	<25	<25	<25	<25	<25	500

REMARK:

- |                                |                                   |                                   |
|--------------------------------|-----------------------------------|-----------------------------------|
| Group A pink oil pastel        | Group B orange-red oil pastel     | Group C red oil pastel            |
| Group D black oil pastel       | Group E light yellow oil pastel   | Group F dark blue oil pastel      |
| Group G light green oil pastel | Group H brown oil pastel          | Group I purple oil pastel         |
| Group J grey oil pastel        | Group K dark green oil pastel     | Group L white oil pastel          |
| Group M orange oil pastel      | Group N yellow ochre oil pastel   | Group O yellowish pink oil pastel |
| Group P dark red oil pastel    | Group Q red-brown oil pastel      | Group R blue oil pastel           |
| Group S sky blue oil pastel    | Group T purple oil pastel         | Group U violet oil pastel         |
| Group V coffee oil pastel      | Group W blackish green oil pastel | Group X mauve oil pastel          |

\*: To remove wax in the test portion with 1,1,1-trichloroethane.

ST